



## Fire resistance test report

Issuing laboratory: Warringtonfire Testing and Certification Limited

Test standard: BS EN 1366-4:2021 National Annex

Test sponsor: Fire Doors Rite Solutions Ltd.

Product: 4no. vertical linear joint seals and 4 no. horizontal linear joint seals with sapele timber frame sections, installed into a flexible supporting construction with PAKnJAK adjustable frame packers.

Report number: WF546229



Warringtonfire, accredited for compliance with ISO/IEC 17025:2017 - Testing





Approved Body Number 1314



## **Quality management**

Version	Date	Information about the report		
1	30 October 2024	Description	Initial issue	
		Name Signature	Prepared by	Authorised by
			Adriano Montanino	Rob Axe
			Signed by:	Signed by:
			Amontanus 0612F5967A5B4AA	BARS A16C1E7E36D44A0
				A1601E7E36D44A0

Signed for and on behalf of Warringtonfire Testing and Certification Limited

Test standard: BS EN 1366-4:2021 National Annex Job number: WF546229 Test sponsor: Fire Doors Rite Solutions Ltd.

Version: 1 Page 2 of 61